
CITY OF LATHROP // GENERAL PLAN UPDATE 

L a t h r o p

 2 0 1 9





 TABLE OF CONTENTS 
 

City of Lathrop | General Plan Existing Conditions Report TOC-1 
 

CITY OF LATHROP GENERAL PLAN EXISTING CONDITIONS REPORT 

Section      Page Number 

Introduction .............................................................................................................................. i 

1.0 Land Use and Socioeconomics ......................................................................................... 1-1 

1.1 Land Use ..................................................................................................................... 1-1 

1.2 Population Housing and Demographics................................................................... 1-25 
[...]
equally. In single dry years, the City projects that it will receive between 74 percent and 75 percent of its 
SCWSP supply. In a three-year, multiple dry year scenario, the City projects its SCWSP allocation to range 
from 85 to 87 percent in the first year, 88 to 90 percent in the second year (due in part to decreased 
agricultural demand projections), and 83 to 85 percent in the third year. In response to anticipated future 
dry-year shortfalls, the City has developed a robust Water Shortage Contingency Plan in its 2015 UWMP 
that systematically identifies ways in which the City can reduce water demands and augment supplies 
during dry years (West Yost Associates, 2018).  



 3.0 COMMUNITY SERVICES AND UTILITIES   
 

3-13 General Plan Existing Conditions Report | City of Lathrop 
 

3.1.2 WASTEWATER 
The City of Lathrop provides sewer (wastewater) services1 throughout the City of Lathrop. Figure 3.1-2 
provides the existing sewer system within the City of Lathrop. 

REGULATORY FRAMEWORK 
STATE 

State Water Resources Control Board/Regional Water Quality Control Board 
In California, all wastewater treatment and disposal systems fall under the overall regulatory authority of 
the State Water Resources Control Board (SWRCB) and the nine California Regional Water Quality Control 
Boards (RWQCBs), who are charged with the responsibility of protecting beneficial uses of State waters 
(ground and surface) from a variety of waste discharges, including wastewater from individual and 
municipal systems. 

The RWQCB’s regulatory role often involves the formation and implementation of basic water protection 
policies. These are reflected in the individual RWQCB’s Basin Plan, generally in the form of guidelines, 
criteria and/or prohibitions related to the siting, design, construction, and maintenance of on-site sewage 
disposal systems. The SWRCB’s role has historically been one of providing overall policy direction, 
organizational and technical assistance, and a communications link to the State legislature. 

The RWQCBs may waive or delegate regulatory authority for on-site sewage disposal systems to counties, 
cities or special districts. Although not mandatory, it is commonly done and has proven to be 
administratively efficient. In some cases, this is accomplished through a Memorandum of Understanding 
(MOU), whereby the local agency commits to enforcing the Basin Plan requirements or other specified 
standards that may be more restrictive. The RWQCBs generally elect to retain permitting authority over 
large and/or commercial or industrial on-site sewage disposal systems, depending on the volume and 
character of the wastewater. 

LOCAL 

City of Lathrop Sewer System Management Plan 
The City of Lathrop Sewer System Management Plan (SSMP) was prepared in compliance with the 
requirements contained in the SWRCB General Order No. 2006-003-DWQ. An SSMP is a document that 
describes the activities the City of Lathrop uses to manage its wastewater collection system effectively.  
Effective management of a wastewater collection system includes: (1) Maintaining or improving the 
condition of the collection system infrastructure in order to provide reliable service into the future; (2) 
Cost-effectively minimizing infiltration/inflow (I/I) and providing adequate sewer capacity to 
accommodate design storm flows; and (3) minimizing the number of sanitary sewer overflows that occur. 
The Lathrop SSMP was originally adopted in July 2009 and was updated in 2013, 2016, and 2018.  

City of Lathrop Water System Master Plan 
Updates to the City’s Water, Wastewater and Recycled Water Master Plans are needed for compliance 
with legislation, to condition development and ensure public health and safety through effective planning 
and management of the City’s water, wastewater and recycled water systems. Collectively, these 
documents are referred to as the Integrated Water Resources Master Plan (IWRMP). The IWRMP is used 
to plan future capital improvement projects and serves as the basis for regulatory compliance documents. 
                                                            
1 The terms “sewer” and “wastewater” are used interchangeably in this report.   



3.0 COMMUNITY SERVICES AND UTILITIES    
 

City of Lathrop | General Plan Existing Conditions Report 3-14 
 

The IWRMP serves as the planning document used to provide water infrastructure needed for the City to 
develop to its General Plan, and for the environmental determination to meet California Environmental 
Quality Act Requirements. 

City of Lathrop General Plan  
The existing Lathrop General Plan includes the following goal related to wastewater: 

GOAL #10 – Water Supply, Wastewater and Surface Water Management: It is the goal of the General 
Plan to provide for a secure source of fresh water for existing and future residents, and for the reuse of 
wastewater and surface water so that there is not net increase in water pollution, including point and 
non-point sources. 

City of Lathrop Municipal Code  
The Lathrop Municipal Code contains ordinances regulating wastewater within the City of Lathrop. 
Chapter 3.20 provides for the City’s Impact Fee Ordinance, which requires development impact fees to be 
charged to fund improvements to the City’s infrastructure. Chapter 13.16 provides restrictions on the 
location of the City’s sewer and water pipes. Chapter 13.26 provides the City’s sewer and industrial 
wastewater regulations. Chapter 3.20 provides for the City’s Impact Fee Ordinance, which requires 
development impact fees to be charged to fund improvements to the City’s infrastructure. 

SEWER COLLECTION SYSTEM AND WASTEWATER TREATMENT 

Wastewater System Overview 
Wastewater from the City of Lathrop is currently treated at the Manteca Water Quality Control Facility 
(MWQCF) and the LCTF. The MWQCF treats most of the City’s wastewater generated in areas east of 
Interstate Highway 5 (I-5), excluding the Crossroads development area. The LCTF treats the wastewater 
generated west of I-5 and in the Crossroads development area. Delineation of the sewer sheds can be 
found in Figure 3.1-2. In 2016, the City generated a total average annual flow of 1.46 mgd with 0.92 mgd 
treated at the MWQCF and 0.54 mgd treated at the LCTF as documented in the City’s IWRMP. 

Wastewater Collection System 
The City’s wastewater collection system consists of approximately 72 miles of gravity mains ranging from 
6 to 36 inches, 21 miles of force mains ranging from 4 to 18 inches, and 12 pump stations. Approximately 
63 percent of gravity mains are polyvinyl chloride pipes, which is the City’s current standard pipe material. 
The remaining 37 percent of pipes are vitrified clay pipes that are in Historic Lathrop and Crossroad 
Business Park areas. The City has a supervisory control and data acquisition (SCADA) system for control 
and monitoring of facilities. The City’s wastewater collection system service area is generally contiguous 
with the city limits.  

The City currently provides wastewater service to approximately 6,100 residential, commercial, industrial 
and institutional/governmental properties. However, there are areas within the city limits that are not 
served by the wastewater system. Many large facilities (e.g., Simplot, the former Pilkington Glass facility, 
the former Sharpe Army Depot, and former Carpenter Company facility) and the Next Generation STEAM 
Academy in River Island have historically self-managed their wastewater (West Yost Associates, 2018). 
Some of these areas have been planned to move to City service, as they are re-developed. Some 
residential homes and businesses in the central portion of Lathrop (e.g. Lathrop Industrial and South 
Lathrop) are served by a septic system. 



 3.0 COMMUNITY SERVICES AND UTILITIES   
 

3-15 General Plan Existing Conditions Report | City of Lathrop 
 

LCTF and MWQCF have independent sewer sheds except at the 8-inch Mossdale Intertie. The Mossdale 
Intertie crosses beneath I-5 on River Islands Parkway and Louise Avenue. The Mossdale intertie is not 
routinely operated, but could potentially be utilized in the future to reroute a portion of flows from the 
Mossdale Pump Station to the MWQCF collection system. A map of wastewater infrastructure is shown 
in Figure 3.1-2. 

Wastewater Treatment Facilities 
Wastewater treatment facilities that serve the City include the Manteca Water Quality Control Facility 
(MWQCF) and the Lathrop Consolidated Treatment Facility (LCTF). These facilities are described below. 

MANTECA WATER QUALITY CONTROL FACILITY 
The City owns 14.7 percent of the MWQCF capacity by contract with the City of Manteca. The City does 
not participate in the operation of the facility, nor does it receive recycled water from the facility. As 
discussed in the City’s Municipal Service Review and Sphere of Influence Plan, and as listed in Table 3.1-2, 
the City is allocated 1.45 mgd of the total 9.87 mgd facility capacity. The MWQCF is permitted for future 
expansions of up to 26.97 mgd, of which the City would be allocated a maximum of 14.7 percent capacity 
or 3.97 mgd. Treatment at the MWQCF consists of primary sedimentation followed by roughing 
biotowers, conventional activated sludge, secondary clarification, tertiary filtration, and ultraviolet 
disinfection. Disinfected tertiary effluent is discharged to the San Joaquin River. A portion of the secondary 
effluent is not disinfected and is used to irrigate medians and agricultural fields. 

TABLE 3.1-2: FUTURE SEWER CAPACITY, MGD 

Year 2016 2020 2025 2030 2035 2040 BUILDOUT 
2050 

DEMAND 

MWQCF Projected 
ADWF 

1.08 1.23 1.36 1.37 1.38 1.39 1.47 

LCTF Projected 
ADWF 

0.61 1.33 2.18 3.03 3.67 4.30 5.61 

ADWF Total 1.69 2.56 3.54 4.40 5.05 5.69 7.08 

TREATMENT CAPACITY 

MWQCF 1.45 1.45 1.45 1.45 1.45 1.45 1.45 

MWCQF 
Improvements 

2.52 2.52 2.52 2.52 2.52 2.52 2.52 

LCTF 0.75 0.75 0.75 0.75 0.75 0.75 0.75 

LCTF Phase I 0.25(a) 0.25 0.25 0.25 0.25 0.25 0.25 

LCTF Phase II Not Complete(b) 1.5 1.5 1.5 1.5 1.5 1.5 

Treatment Total 4.97 6.47 6.47 6.47 6.47 6.47 6.47 

SOURCE: WEST YOST ASSOCIATES, 2018. NOTES:  
(A) CURRENTLY THE DISPOSAL CAPACITY IS ONLY PERMITTED FOR 0.75 MGD BECAUSE THE RECYCLED WATER DISPOSAL FACILITIES REQUIRED TO 
SUPPORT THE 0.25 MGD PHASE I EXPANSION HAVE NOT RECEIVED FINAL ACCEPTANCE. ACCEPTANCE OF FACILITIES ARE ANTICIPATED BY APRIL 2018. 
(B) FACILITY IS SUBSTANTIALLY COMPLETED AS OF JUNE, 2018.  



3.0 COMMUNITY SERVICES AND UTILITIES    
 

City of Lathrop | General Plan Existing Conditions Report 3-16 
 

LATHROP CONSOLIDATED TREATMENT FACILITY 
The LCTF is City-owned but operated by a private contractor, Veolia Water NA. The LCTF’s treatment 
capacity was expanded to 2.5 mgd, with the completion of recent recycled water disposal facilities. 
However, capacity is currently limited to 1.55 mgd by off-site recycled water storage and disposal capacity. 
The LCTF is planned to be expanded to a future permitted capacity of 6.0 mgd. 

Wastewater treatment and disposal at the LCTF is regulated under the California Regional Quality Control 
Board Central Valley Region Waste Discharge Requirements. LCTF applies the effluent to land rather than 
discharging to a water body, and is therefore not subject to the NPDES requirements. The wastewater 
treatment processes at the LCTF includes secondary treatment, tertiary infiltration, and disinfection prior 
to storage and disposal. The LCTF produces disinfected tertiary recycled water suitable for irrigation at 
parks, landscape strips, median islands, pond berms, and agricultural fields. 

Wastewater treatment processes at the LCTF include secondary treatment, tertiary filtration, disinfection, 
and reuse for irrigation of agricultural and landscape use areas. The following major components make 
up the LCTF: 

• Raw wastewater undergoes screening and grit removal prior to entering the influent pump 
station. A 0.95 MG steel tank provides diurnal flow equalization and short-term emergency 
storage. Wastewater in the tank is automatically returned to the influent pump station as 
treatment capacity becomes available. 

• From the influent pump station, wastewater is distributed evenly to two Membrane Bioreactor 
treatment trains for a combined treatment capacity of 1.0 mgd. Each Membrane Bioreactor train 
includes an anoxic basin, recirculation mixers, an aeration basin, anoxic pumps, aeration and 
membrane blowers, membrane modules, a membrane tank, mixed liquor recycle pumps, and 
filtrate pumps. 

• Disinfection is accomplished using sodium hypochlorite solution in a chlorine contact tank that 
provides more than 32 minutes of modal contact time. If disinfection fails, the effluent is rerouted 
back to the emergency storage basin and retreated. 

• Tertiary treated effluent is discharged into Pond S5 for immediate storage, and is then transferred 
to off-site storage in Ponds S1, S2, S3, S6, S16, and the Crossroads Wastewater Treatment Effluent 
Storage Ponds A, B, and C. 

• Waste activated sludge generated from LCTF is pumped to the solids handling facility located at 
the adjacent Crossroads Wastewater Treatment Facility. The solids handling facility includes a 
0.19 MG aerobic sludge storage tank, two belt filter presses, and a concrete drying bed used for 
supplemental air drying of dewatered sludge when conditions permit. Air-dried sludge is 
temporarily stored on the drying bed until transportation to the City of Merced for 
land application. 

• The City’s existing recycled water system is governed by State Discharge Requirements outlined 
in Order R5-2018-0023 and supports the disposal of the effluent produced by the LCTF at eight 
agricultural land application areas (LAAs): A23, A28, A30, A31, A35, A35b, A35c, and A36. The 
distribution system consists of nine storage ponds; S1, S2, S3, S5, S6, S16, S-28, A, B, and C, their 
associated pump stations PMP1, PMP2, PMP3, PMP10, PMP12, and the Crossroads PMP. The City 
has approximately 30.3 miles of recycled water pipeline, as of 2018. 



 3.0 COMMUNITY SERVICES AND UTILITIES   
 

3-17 General Plan Existing Conditions Report | City of Lathrop 
 

Demands 
The Central Valley Regional Water Quality Control Board and the IWRMP guide the long-term strategy for 
meeting future discharge and capacity requirements. From 2009 to 2016, total per capita average dry 
weather flow (ADWF) varied between 60 and 69 gallons of wastewater per capita per day. It is anticipated 
that the City’s total ADWF in 2040 will be 5.69 mgd, and increase to 7.07 mgd at buildout in 2050. Of this 
total, the MWQCF is projected to treat ADWFs of 1.39 mgd from Central Lathrop in 2040 and 1.47 mgd at 
buildout. Areas served by the LCTF have larger increases in planned development and are projected to 
treat ADWFs of 4.30 mgd in 2040 and 5.61 mgd at buildout. 

Major Wastewater System Issues and Opportunities 
The City’s collection system is primarily assessed against the capacity criteria, including depth to diameter 
(d/D) ratio in gravity mains and maximum velocity in force mains. Approximately seven percent of City’s 
existing gravity mains will not meet the capacity criteria by 2040. Approximately 43 percent of the City’s 
existing gravity mains do not meet the minimum velocity and slope criteria which does not trigger an 
improvement unless capacity criteria are not met beyond 2040 (West Yost Associates, 2018). 

The LCTF with Phase II expansion is projected to have sufficient treatment capacity for existing and new 
development through 2026. The City’s current capacity allocation at MWQCF is projected to be sufficient 
to meet projected flows from Historic Lathrop through 2040 with additional capacity needed by buildout. 
The gravity collection system in the Mossdale Landing will not be able to accommodate the anticipated 
peak waste water flow from River Islands and Central Lathrop areas by 2025. Correspondingly, an upgrade 
to the Central Lathrop Pump Station as well as the River Islands Permanent Pump Station will be required 